GUAM WATERWORKS AUTHORITY

COMPREHENSIVE MANAGEMENT PLAN
09/2013 REPORT

Authored by Martin L. Roush, MPA, P.E.

An Update to the 03/2012 Comprehensive Management Plan for
the Implementation of the 2011 Court Order



Consolidated Commission on Utilities (CCU)

Current CCU Board Members

Simon A. Sanchez, Il - Elected and Chairman Since 2003
Former Senator, Vice Chairman of the PUC, and Businessman

Benigno M. Palomo - Elected Since 2003
Former Senator and 30 year Government of Guam Employee

Eloy P. Hara - Elected Since 2007
Former Assistant GM of GPA and PUC Member

Joseph T. Duenas - Re-elected in 2012
Former PUC Chairman and Rev & Tax/DOA Director, Local Businessman

Pedro S.N. Guerrero - Elected in 2012
[...]
Televising behind schedule on meeting the CCTV inspection requirements. (p.16)
Sewer Cleaning and 14 GWA does not typically clean the sewer lines prior to CCTV inspections, resulting in delays when CCTV cameras become | GWA's current policy requires cleaning prior to CCTV. COMPLETED
Televising stuck in sewer lines. (p.16)
Sewer Cleaning and 15 During the inspection, GWA’s CCTV camera winch and the camera transporter malfunctioned. This was the third such | GWA has purchased second van and currently has five cameras and transporters. All are operational. COMPLETED
Televising equipment issue in the last 4 months. (p.17)
Sewer Cleaning and 16 GWA'’s CCTV inspection data was being sent exclusively to Veolia at an off-island location for analysis. GWA engineers | GWA Planning Section is the custodian of CCTV data; all video has since been transferred to date. COMPLETED
Televising were not receiving CCTV inspection data. (p.17)
Fats, Qils, and Grease 17 M. Roush indicated that GWA does not have a formal FOG management program and that grease trap and interceptor | New Source Control Manager has been appointed in May, 2013 to formulate FOG management program. COMPLETED
(FOG) Management enforcement is handled by the Guam Public Health Department and GEPA. (p.17)
Program
Fats, QOils, and Grease 18 From October 2011 through September 2012, GWA reported 61 SSQO's as attributed partially or exclusively to grease | COURT ORDER ISSUE
(FOG) Management blockages, accounting for 45 percent of the SSO’s during that time frame. (p.18)
Program See response to # 17, in addition GWA has scheduled cleaning of identified hot spots.
Fats, QOils, and Grease 19 GWA staff indicated that large amounts of grease are being discharged to the STP’s, specifically mentioning that grease | COURT ORDER ISSUE
(FOG) Management is causing effluent issues at the Hagatfia STP. (p.18) See response # 17.
Program
Currently the Agafia WWTP is being upgraded to Advanced Primary Treatment and the facility is scheduled for completion Dec. 2013. In addition
an interim measures project addressed removal of grease at the treatment plant.
Overflow Locations 20 GWA staff identified known recurring SSO locations. (p.18) See below
20a From October 2011 through September 2012, GWA reported 7 weather related SSO’s from a manhole in Route 4, | GWA completed the Chaot SPS rehabilitation project which installed a new pump/motor and controls to stabilize flow pumped into the collection
downstream of the New Chaot pump station. system instead of surging it. In addition GWA will be conducting I&I/SSES study to be for central system from which a CIP
rehabilitation/replacement program is planned.
GWA to conduct wastewater hydraulic model update to further evaluate system capacity.
20b Similar surcharging conditions exist at the Mamajanao pump station where GWA reported 1 SSO's from this location | GWA completed the Mamajanao SPS rehabilitation project which installed a new pump/motor and controls to stabilize flow pumped into the
between October 2011 and September 2012. collection system instead of surging it. COMPLETED
20c From October 2011 through September 2012, GWA reported 8 SSO’s at the Harmon pump station, 7 of which were | This is a duplicate of #6a
attributed to high flows exceeding the capacity of the pump station.
20d Evidence of a recent SSO was observed at a manhole in the sewer line just upstream of the New Chaot pump station on | See response to #2 and #20a
April 30, 2012. No SSO in this area or time frame was reported by GWA as part of its quarterly SSO report to EPA.
Sanitary Sewer Overflow 21 The five separate spill response SOPs provided by GWA appear to be duplicative in purpose and/or scope in some [ GWA will review latest SOP’s and report template and eliminate redundant SOP’s fourth quarter CY 2013.
Identification, Response, instances. The existence of multiple SOPs with similar, but not identical, concurrent provisions could create confusion.
Reporting, and Notification (p.21)
Sanitary Sewer Overflow 22 GWA does not have a public notification process for informing the public of SSO incidents and the potential associated | GWA does have a normal process to address public notification for SSO but will develop this process into an SOP.
Identification, Response, health impacts. (p.22)
Reporting, and Notification
Sanitary Sewer Overflow 23 For the January 25, 2012 spill at Yigo Pump Station, NEIC noted a discrepancy between the spill duration and volume | GWA has revised the incident reporting methods and QA/QC of spill calculations. COMPLETED
Identification, Response, recorded in GWA's Incident Notification Form (45 minutes, 180 gallons), GWA's report to EPA (680 gallons) and GWA
Reporting, and Notification staff description of the spill. GWA staff acknowledged during the NEIC inspection that the incident was of significantly
greater duration and volume than reported to EPA. (p.23)
Sanitary Sewer Overflow 24 GWA:'s spill rate for October 2011 through September 2012 was 43.26 SSO’s per 100 miles per year. By comparison, the | GWA's position is that comparison to California is inappropriate. Comparison to other tropical island would be more appropriate.
Identification, Response, average spill rate for the state of California, for data collected from 2007 through 2011, was 8.2 SSQO'’s per 100 miles per
Reporting, and Notification year and the median spill rate was 3.4 SSO’s per 100 miles per year. For similar sized municipal sewer systems to GWA [ GWA is conducting an I1&I/SSES study and the upgrade of the wastewater hydraulic model will help evaluate system capacity.
(200 to 999 miles of sewer pipe), the average spill rate for the state of California was 4.32 SSO’s per 100 miles per year
and the median spill rate was 1.48 SSO's per 100 miles per year. (p.24)
Northern District STP 25 At the time of the inspection, the Northern District STP was undergoing major modification to provide enhanced primary | Enhanced Primary Treatment Upgrade completed and facility has been in compliance since Feb. 2013 COMPLETED
treatment. (p.26)
Northern District STP 26 At the time of the inspection, only one of two influent channels at the Northern District STP was in operation. The other | Only one influent channel originally existed, the other mentioned channel was actually for a comminutor. The second channel was a bypass

channel was out of service and being bypassed to allow installation of an automatic mechanically cleaned bar screen and
conversion of the aerated grit chambers into a mixing tank for chemically enhanced primary treatment. (p.26)

channel to provide maintenance of comminutor. A new mechanical bar screen is now place along with bypass channel. COMPLETED




Table 10: 2013 Significant Findings Wastewater Dashboard, Updated 08/28/2013 (Continued)

FACILITY/FUNCTION # FINDINGS GWA PLAN/SCHEDULE TO ADDRESS FINDINGS

Northern District STP 27 Six months before the inspection, the drive system for one clarifier failed, requiring it to be taken out of service for repair. | Both clarifiers have been completely renovated including new drive systems as of Jan. 2013 and are operational. COMPLETED
At the time of the inspection, only one of the clarifiers was in operation, with the other being bypassed. The out-of-service
unit was being overhauled as per the modification plan. (p.27)

Northern District STP 28 Northern STP has reported frequent effluent limit violations for BOD and TSS. Substantial amounts of solids were | See Comment #25 COMPLETED
observed passing over the weir at the clarifier and were observed being discharged at the plant outfall. (p. 27)

Northern District STP 29 At the time of the inspection, both of the two anaerobic sludge digesters were being used as sedimentation tanks only | See comment #25

and for storing solids and, therefore, were not functioning as designed for solids stabilization. This condition had been

ongoing since 2006. The out-of-service condition of the digesters increases BOD in the STP discharge. Finally, the | Upgrade to the WWTP plant has addressed the BOD permitted limits.

inability to stabilize the solids at Northern STP places the burden of doing so on the facility at Hagatiia STP. (p. 27)

Anaerobic digesters are also not in the plant process flow. COMPLETED
Northern District STP 30 The sludge dewatering centrifuges had been removed at the time of the inspection and the building housing them was | Building renovation and 2 new centrifuges installed and operational since Dec. 2012. Replaced under CO 4a. COMPLETED
under reconstruction to accommodate GWA's planned installation of replacement units. (p.28)
Northern District STP 31 At the time of the inspection, GWA was not disinfecting effluent discharged to the ocean outfall. (p.28) Disinfection is not an NPDES permit requirement.
Northern District STP 32 The effluent Parshall flume, designed for measuring effluent flow rate, was not in use at the time of the inspection. All | New permanent mount flow meters installed at influent and effluent structures and both operational as of May 2013. COMPLETED
plant flow was being reported based on the temporary flow measurement system at the headworks. (p.28)
Northern District STP 33 At 12 MGD, the maximum flow recorded at the Northern District STP, the design peak hydraulic loading rate for the | See Comment #25

primary clarifiers is just met with both clarifiers in service; it is greatly exceeded when only one clarifier is in operation.

Under those conditions, there is an increased risk of solids wash out, which could lead to permit effluent limit violations for | Reference AECOM NDWWTP Capacity Report July 2013;

BOD and Total Suspended Solids (TSS). (p.29) “The rated capacity of the existing primary clarifiers was provided by VWG. According to record plans and documentation the clarifiers are 130 feet
diameter with a minimum side water depth of 7 feet. The documentation provided indicates that the effective treatment capacity is based on the
following criteria:

« Surface overflow rate at average flow = 900 gal/day/ft2 or 11.9 mgd average flow capacity”
The design of the plant is 12 MGD. 2011 Court Order limits the NDWWTP to 6 MGD however the CO allows GWA to petition USEPA to move to 9
MGD. Currently GWA is only using one clarifier but should the second clarifier be required GWA will put the other on-line. (all flow based upon
monthly average) COMPLETED
Northern District STP 34 With only one of two clarifiers in operation at the time of the inspection, if the operating clarifier fails, there will be no | See comment #27 COMPLETED
alternative but to bypass partially treated sewage. David Fletcher indicated that the acquisition of parts for the plant takes
months, suggesting that major component failures may take considerable time to correct. (p.29)
Northern District STP 35 The plant is incapable of adequately treating waste septage. (p.30) New septage receiving station was completion date of June 2013 with satisfactory results. Required under CO 5(b) COMPLETED
Hagatiia STP 36 At the time of the inspection, one of the three clarifiers was out of service and being by-passed. The clarifier had been out | GWA currently has design build project to rehabilitate the plant which includes renovation of clarifier #2 that is out of service. Completion December
of service for approximately two years at the time of the inspection. (p.31) 2013
Hagatiia STP 37 The Hagatfia STP receives unstabilized solids from the Northern District STP and septage waste into its Gravity | Hagatfia no longer receives solids from NDWWTP and the new Septage Receiving Station located at NDWWTP will be completed in June 2013
Thickener. These waste streams may contribute substantial concentrations of BOD, particularly soluble BOD, to the plant [ COMPLETED
effluent. (p.32)
Hagatiia STP 38 No effluent disinfection was being provided at the time of the inspection. (p.32) Disinfection is not an NPDES permit requirement.
Hagétiia STP 39 Flow monitoring is not provided at the effluent discharge. (p.32) Effluent flow monitoring is not a permit requirement and current layout does not allow for flow monitoring.
Hagétﬁa STP 40 Hagéatia STP has reported repeated violations of the BOD and TSS limits. This may be due to exceptionally high ratios of | COURT ORDER ISSUE

soluble BOD to Total BOD in the incoming wastewater and to poor settlability of the incoming solids. Also, the BOD

contributed by septage waste and unstabilized solids being added to the gravity thickener as described above may | Enhanced Primary Treatment Upgrade construction project underway and planned completion date of Dec. 2013 to bring plant into compliance.

contribute to the problem. (p.33)

Agat-Santa Rita STP 41 The low influent BOD and TSS concentrations and peak influent flows reported at the Agat-Santa Rita STP (Agat) are | COURT ORDER ISSUE
indicative of high amounts of infiltration and inflow into the collection system. (p.34)
GWA is currently conducting I&I/SSES study for southern system.
GWA to conduct wastewater hydraulic model update to further evaluate system capacity.
Agat-Santa Rita STP 42 The wastewater influent line just upstream of the Agat headworks bar screen is hydraulically overloaded during high | COURT ORDER ISSUE

influent flow conditions such as those experienced during rain storms. To alleviate this overloading, GWA uses a trailer

mounted pump to bypass influent wastewater around the bar screen and directly into the contact tank. Wastewater solids | GWA is currently conducting I&I/SSES study for southern system.

that would normally be removed by the bar screen can cause operational and maintenance problems in the STP. (pp. 34,

37) GWA awaiting USEPA response to CO 9(c) to allow GWA to further develop an action plan.

Agat-Santa Rita STP 43 The Agat plant regularly operates in excess of its maximum hydraulic design capacity and far in excess of the clarifier | COURT ORDER ISSUE

design surface loading rate. This increased surface loading rate may result in washing out of the clarifier, leading to

possible permit limit exceedances of both BOD and TSS. (pp. 36, 39) GWA is currently conducting I&I/SSES study for southern system.

GWA awaiting USEPA response to CO 9(c) to allow GWA to further develop an action plan.
Agat-Santa Rita STP 44 Peak wet weather flows at the Agat STP, including flow bypassed around the bar screen, cause hydraulic overloading in | COURT ORDER ISSUE

the biological treatment portion of the STP, resulting in under treatment of wastewater and solids washout to the plant

discharge. GWA reported solids washout on at least 8 days during the period January 2011 through October 2011. (pp. | GWA is currently conducting I&I/SSES study for southern system.

37, 38)

GWA awaiting USEPA response to CO 9(c) to allow GWA to further develop an action plan.
Agat-Santa Rita STP 45 The aeration system does not provide even mixing and aeration throughout the contact basin, stabilization basin or the | COURT ORDER ISSUE
digester sections of the Agat STP. Inadequate aeration and mixing impairs the biological treatment system resulting in | New aeration and fine bubble diffuser system purchased. GWA seeking EPA approval to bypass facility to allow installation of equipment.
incomplete treatment of pollutants including BOD and ammonia. (pp. 35, 39)
GWA awaiting USEPA response to CO 9(c) to allow GWA to further develop an action plan.
Agat-Santa Rita STP 46 The Agat STP was constructed as a single-train system. Failure of a major component in the STP would effectively shut | COURT ORDER ISSUE

down the plant and result in either overloading of the plant or failure to meet permit effluent limits. (p.38)

To be address through CO Paragraph 10 — Agat/Santa Rita Wastewater Systems Evaluation




Table 10: 2013 Significant Findings Wastewater Dashboard, Updated 08/28/2013 (Continued)

FACILITY/FUNCTION # FINDINGS GWA PLAN/SCHEDULE TO ADDRESS FINDINGS
Agat-Santa Rita STP 47 There is no disinfection system being operated at the plant, even though the permit specifies discharge limits for e. coli | COURT ORDER ISSUE